PLANTPROFH£ _f

THE DISTRICT OF PORT HARDY &8
* WATER TREATMENT PLANT .

KENYA EQCP EL PASO'S
UPERATOR TRAINING ~  BOARD PURE WATER

PROFILE |NTIATIVE  ELecTion | CENTER

The New
Kyle Arsena ult Bridging Meet The Groundbreaking
CWP, CWWP Continents Candidates Facility

P2 P6 P12 P16



OPERATOR
DIGEST

magazine of the Environmental
Operators Certification Program.

Submissions for publication in

the Digest are welcome.

Please email them to the EOCP office
at eocp@eocp.ca

Changes of address, annual dues,
Continuing Education requirements,
exam applications, as well as general
enquiries about the program should
be addressed to:

Environmental Operators
Certification Program

201 - 3833 Henning Drive,
[...]
For me, it was a challenge: can | do this?
Can I truly impart my knowledge?”

He did far more than that. In a country
where many participants had never
experienced standardized testing, Mike
adapted his teaching style to meet a
wide range of learning needs. “l can
teach a class fifty different ways,” he
explained. “l connect with everyone in
that room in some way, shape, or form...
half of what we did was to make sure
everyone felt seen. Everyone had a
story.”

The training culminated in an emotional
pinning ceremony—an important
milestone for both instructors and
students. “The pinning made me super
proud,” Mike recalled.”l pushed myselfin
how | presented to the class. | saw how
hard so many people worked—and how
many succeeded.”

Paul Bishop witnessed the
transformation firsthand. “Mike’s
program shows that people from diverse
backgrounds can complete this program
successfully,” Paul said. “It highlights the
need for education and allows for
mobility for operators around the world.”

The results speak for themselves: of 40
participants, 29 earned their
certification—a 71% success rate

comparable to established programs in
North America. Yet, as Mike and Paul
emphasized, the real impact goes
beyond the numbers. It lies in
empowering operators with the skills,
confidence, and global recognition they
need to create lasting change in their
communities.

Mike described his approach as that of a
“translator,” noting, “We take complex
topics and make them understandable
and relatable. Even those who didn't
pass the exam still left with valuable
knowledge.”

Looking to the future, Kenyan
organizations are already building on
this momentum. Plans are underway to
establish a dedicated training center,
ensuring local ownership of
professional development and reducing
reliance on external support. “There
was a real need and an appetite for
what we do,”

Looking ahead, Mike and Paul are
committed to expanding access even

Water Treatment Cohort in Kenya

further. A key priority is increasing
opportunities for women in the water
sector. Paul commented that
“Looking forward, we want to ensure
more education for women, so they
can return to their communities and
teach others.”

At the heart of their mission is a clear,
shared vision: to build not only a
stronger water workforce but also a
global network of servant leaders
committed to protecting clean water.

Mike and Paul are not just building
operator capacity—they are building
hope, resilience, and opportunity.
“Nothing can happen if we don't have
clean water,” Paul reminded, “it's all
interconnected.”

Mike agrees, underscoring the need
to investin global water
communities: “The way to strengthen
the chain is to make sure we are all
trained and have the same
understanding. We are only as strong
as the person beside us.”

6 SUMMER 2025 OPERATOR DIGEST



Yukon
University

Flexible

Operator training

Online instructor-led or self-paced,
in-person and customized.

Prepare for certification and continue your education. We offer
50+ courses with small class sizes designed for small/medium,
northern and remote water and wastewater systems.

Yukon Water and Wastewater Operator Program
867 668 8792 | ywwop@yukonu.ca | YukonU.ca/ywwop



MATH FOR OPERATORS:
THE OPTIMIST SEES A GLASS HALF FULL

By Graeme Faris

Calculating cross-sectional area in pipes that are partially full

The optimist sees a glass half full; the pessimist sees a glass half empty and the value engineering consultant sees a glass that is
twice as big as it needs to be.

Every operator should be familiar with the formula for calculating flow. In its basic form, flow is equal to area times velocity or Q=AV.
When a pipe is flowing full, its cross-sectional area (A) is equal to the constant pi () times the radius squared (A= ntr2); when flowing
half full, the full pipe area would be divided by 2 but what formula do we but what formula do we use when the pipe is flowing less

than or more than one half full?

In this article we will look at the formulae that are used to calculate those in-between areas. The math will require the use of a
scientific calculator. The solutions presented here were obtained using a scientific calculator purchased at a Dollarama for $4.35.

Condition 1 - Flow in a partially full pipe (less than % full)

When calculating the cross-sectional area of flow in a partially full pipe (less than 1/2 full) the following formulae are used.

radius (r) = % diameter (D) or D/2

o In the metric system, angles are
h = depth of liquid measured in radians.

r—h 1 radian is approximately equal to 57.3

0 = 2 arccos ( - ) - degrees.

2 . = The Greek letter theta (0) is used to

_r (6 — sind) b represent an unknown angle in radians.

Area, (A) = f e

Calculate the cross-sectional area of flow in a 300 mm diameter pipe when the water is flowing at a depth (h) of 75 mm.
Known: r=D/2 =300/2 =150 mm =0.15m h=75mm =0.075m

Step 1: Calculate 6

r—h _ .15m —.075m
. ) = 2arccos ( Tom

0 = 2 arccos ( ) = 2arccos(0.5) = 2.094 radians

Keystroke sequence to calculate arccos value: Use DRG key to select RAD as the unit of angular
measurement. Enter value, press 2nd function key, press COS key, then multiply by 2

Step 2: Calculate cross sectional area (A)

r?(6 —sinB) _ (0.15m)*(2.094 rad — 0.733 rad)

— 2
> > 0.0153m

Area, (A) =

Keystroke sequence to calculate sinB: Use DRG key to select RAD as the unit of angular
measurement Enter value for 6, press SIN key, then perform remaining operations

8 SUMMER 2025 OPERATOR DIGEST



Condition 2 - Flow in a partially full pipe (more than ' full)
When calculating area (A), in a partially full pipe (more than 1/2 full) the following formulae are used.

radius (r) = % diameter (D) or D/2
h = height of void space
r—h
)

r?(6 — sin@)
2

6 = 2 arccos (

Area, (A) = nr? —

Calculate the cross-sectional area of flow in a 300 mm diameter pipe when the water is flowing at a depth of 200 mm.
Known: r=D/2=300/2 =150 mm =0.15m h=300mm-200mm =100mm =0. Tm

Step 1: Calculate 6

r—h .15m —.1m

=2
. ) arccos ( Icm

0 = 2 arccos ( ) = 2arccos(0.33) = 2.462 radians

Keystroke sequence to calculate arccos value: Use DRG key to select RAD as the unit of angular
measurement. Enter value, press 2nd function key, press COS key, then multiply by 2

Step 2: Calculate cross sectional area (A)

r2(0 — sin0 0.15m)?(2.462 rad — 0.628 rad

Area, (A) = mr? — % =0.0707m? — ( )« 5 )
,  0.0225m* x 1.834 rad ) ) )

Area = 0.0707m? — 5 = 0.0707m? — 0.0206m? = 0.0497m

Keystroke sequence to calculate sinB: Use DRG key to select RAD as the unit of angular
measurement Enter value for 6, press SIN key, then perform remaining operations

Remember our value engineering consultant? She would tell you that, under gravity flow conditions, the maximum flow and
velocity will be obtained when the pipe is precisely 81.28 % full. Why? To answer that we will have to explore Manning's
equation and the effect of hydraulic radius on friction head loss and that is a task for another day!

Potting
Around

Randy Colombo,
CWP, CWWP,
found these
quirky planters
onlsla dela
Roqueta in
Mexico—talk
about recycling
with style!

9 SUMMER 2025 OPERATOR DIGEST



PLANT PROFILE

THE DISTRICT OF PORT HARDY'S
WATER TREATMENT PLANT

By Joe Jewell, CWP, CWWP

Nestled at the northern tip of Vancouver Island, the
District of Port Hardy, British Columbia, is a community
defined by its pristine natural beauty, rugged coastline,
and close connection to the land and sea.

Serving a population of approximately 5,000, the District
of Port Hardy's water treatment plant is essential not
just for the town itself, but also for the neighbouring
Kwakiutl and the Gwa’'Sala-Nakwaxda'xw First Nations.

But the reach of the Port Hardy Water Treatment Plant
extends well beyond serving homes and businesses.

The plant also supplies essential water to the ferries that
connect Port Hardy to the wider province, to bustling
fish processing plants—each critical to the local
economy. In a place where “the highway ends, and the
adventure begins,” the water plant supports both
community well-being and the spirit of exploration that
defines this northern gateway.

This facility, often unseen by residents and visitors
alike, plays a crucial role in ensuring that the district's
most fundamental resource—clean, safe drinking water
flows reliably.

By the late 1990s, it became clear that the aging water
infrastructure required a comprehensive upgrade. The
existing level of treatment was becoming inadequate for
the community’s needs and for compliance with evolving
health regulations. After careful planning and design,
the District of Port Hardy commissioned the water
treatment plant in May 2000. The plant was designed by
BCA (now AWC), and the District entered a public-private
partnership with EPCOR Water Services. With a
maximum flow capacity of 10 ML/day but typically
operating at around 4.4 ML/day, the plant delivers safe,
high-quality, water to every home and business in the
District of Port Hardy.

a=

Resarvoir Sampi I\

River and Reservoir Water Samples

Raw Water Forcemain

How the Plant Works: From Source to Tap

Water is supplied by the Tsulquate River, which is fed by
Kains Lake. The lake and river are distinctly tea-coloured; a
hallmark of many west coast communities which presents
many unique considerations for treatment.

One of the most striking characteristics of Port Hardy's
raw water is its deep, amber hue. The annual average
colour measures around 70 TCU (True Colour Units), but
at times it can surge to highs of 200 TCU or drop to the
low 30s, reflecting the river's response to seasonal
changes and weather events. Such pronounced colour not
only signals a rich presence of natural organics but also
poses unique challenges for treatment and distribution.

The treatment process begins with the addition of ISOPAC
6, as a coagulant, and soda ash for alkalinity and pH
adjustment to the raw water.

Once coagulation is complete, the water flows into the
Dissolved Air Flotation (DAF) system. Here, microbubbles
adhere to the flocs, lifting them to the surface where they
can be efficiently skimmed away. This has shown to be
particularly effective for the removal of the river's
characteristic organic colour and turbidity.

10 SUMMER 2025 OPERATOR DIGEST



Lime Silo

The clarified water then passes through dual media
filters, composed of silica sand and anthracite coal.

Post filtration, alkalinity is increased using lime. To
fine-tune the final pH, carbon dioxide is introduced,
lowering the pH to its ideal level for both safety and
palatability.

Water is disinfected using a sodium hypochlorite
generator. This process replaced the use of
chlorine gas cylinders in the early 2010s.

Daily operations, including laboratory testing,
system oversight, and maintenance, are carried out
by a single skilled operator. The plant is classified
as a Level Il with the EOCP.

Commitment to Environmental Sustainability

Port Hardy's water treatment plant is designed with
sustainability in mind. DAF treatment operates
efficiently, minimizing energy and chemical use
while maximizing water recovery. Unlike
conventional flocculation methods that rely on
forming large, settleable flocs, the DAF process
produces a much smaller “pin floc.” ideal for
flotation.

Backwash wastewater and residuals are pumped to
the Tsulquate Wastewater Treatment Plant for
treatment, safeguarding local waterways and
ecosystems.

Water restrictions are a key component to effective
water conservation. Implementing water
restrictions not only supports the ongoing efforts of
the Utilities Department to maintain a reliable
water supply but also fosters a culture of
stewardship across the community.

Emergency Preparedness and Resilience

No water system is immune to emergencies. The
Port Hardy Water Treatment Plant is equipped with
a 600 kW diesel generator capable of powering the
entire site, ensuring continuous operation even
during power outages.

Plant operators utilize a full SCADA system, providing
comprehensive, real-time monitoring and remote accessibility.
Water quality parameters—including turbidity, pH, chlorine
residual, and high reservoir discharge flow rates are continuously
monitored and trended.

In recent years, the District has made substantial investments in
water storage infrastructure to enhance both emergency
preparedness and fire flow capacity. In 2018, the addition of the
Fort Rupert Reservoir brought an extra 2 million litres (ML) of
reserve, while Reservoir #1 underwent a significant upgrade,
increasing its storage from 2 ML to 2.7 ML. In 2025, Reservoir #2
upgraded to match the 2.7 ML capacity of Reservoir #1. Bear Cove
Reservoir adds a further 1 ML to the network. These
improvements bolster the district’s ability to respond to fire and
the community’s demands.

Investments are currently being made to track water patterns and
demands. Water meters have been installed in 3 of 4 water
reservoirs and soon all of the District's 7 PRV stations will have
water meters installed with remote monitoring and alarms for
high flow.

Clean water is one of the most critical components of daily life, yet
it is so easily taken for granted. In Port Hardy, the constant
vigilance of the District's Utilities Department behind the scenes
maintains the safe, reliable flow of water for those who call this
corner of Vancouver Island home.

@perators

g}) WITHOUT BORDERS

operatorswithoutborders.org

Assisting water and

wastewater utilities to i
recover dfter a disaster d

11 SUMMER 2025 OPERATOR DIGEST



2025 EQCP BOARD ELECTION: MEET THE CANDIDATES

Two Certified Operator Positions

Chris Ford, Incumbent Darryl Bjorgaard David Best Jeffrey Singbiel

One Consultant Position

3 X
i
¥ {

Nicolas Duran Randall Colombo Ryan Federau Tina Henderson John Bergese

Voting opened on July 11th in the 2025 EOCP Board Election. This year, there are a record nine certified Operators running
for two Board Director positions.

To cast your vote, click the link that was emailed to you on July 11th. It will take you directly to the Customer Relationship
Manager (CRM) system. Alternatively, eligible Operators can log into their CRM profile at|https://crm.eocp.ca/|and follow the
voting prompt that appears.

Learn more about the candidates by viewing their bios herefhttps://eocp.ca/2025-eocp-board-elections/ |
Voting closes on August 22nd. Make your voice count and help us reach a record-high voter turnout this year!

The Online Help Centre for BC Small Water Systems

Find technical advice and self-help tools to help you deliver safe drinking
water. Covers topics on treatment, regulations, operations, maintenance, ™R THOMPSON

i i i i RIVERS
water quality monitoring, emergency response planning and much more. G’ RIVERS i

smallwatersystemsbc.ca

12 SUMMER 2025 OPERATOR DIGEST


https://crm.eocp.ca/
https://eocp.ca/2025-eocp-board-elections/

WHO'S ON THE MOVE

Darcy Dion, CWP, CWWP

What was your first job?

| worked in the hospitality industry while still in high school, both in
the kitchen and serving. The work was hard but rewarding as | loved
the fast pace and being around people all the time. When | was 20
years old an opportunity came up to work in a camp kitchen in
northern Alberta - the high pay and promise of an entire week off
every month sent me on a plane and on my way.

What was your path to becoming an Operator?

While working in a camp approximately 35 minutes north of Fort
McMurray, the 21/7 schedule was becoming taxing. | missed my
friends and family, but | still enjoyed being there —the work itself
and the pay made it worthwhile. | shared this with one of the
maintenance plumbers and he said | should go work in the
wastewater treatment plant, because they worked a 2 week on / 2
week off schedule. | was intrigued so the next day | talked with the
manager, Michael Murphy. He told me this was a great industry to
work in with lots of promise, but to start taking some courses as he
couldn't hire me for an entry level role because they required